

## TEST REPORT

Test Report # 21W-009197 Date of Report Issue: June 25, 2021  
Date of Sample Received: June 11, 2021 Pages: Page 1 of 8

### CLIENT INFORMATION:

Company: Polyconcept GBS  
Recipient: kathy.lu  
Recipient Email: kathy.lu@polyconceptgbs.com



### SAMPLE INFORMATION:

Description: RPET Adjustable Bottle Sling Cooler w/ Pouch  
Article No.: 1600-29GY/CA Purchase Order Number: 1905009 1600-29GY, 1905010 1600-29CA  
Factory No.: 3581 Toy Co./Agency: -  
Vendor No.: 10593 Country of Origin: China  
Country of Distribution: United States Labeled Age Grade: -  
Quantity Submitted: 2 pcs per color Requested Age Grade: -  
Testing Period: 06/16/2021-06/25/2021 Tested Age Grade: -

### OVERALL RESULT:

**PASS**

Please refer to the following pages for test result summary and appropriate notes.

QIMA (HANGZHOU) TESTING CO., LTD.

Vicky Yu

Vicky Yu  
Chemical Laboratory Supervisor



### TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints and Surface Coatings
PASS	California Proposition 65, Total Lead in Substrate Materials
PASS	FDA 21 CFR 177.1350, Ethylene-Vinyl Acetate Copolymers



### DETAILED RESULTS:

#### CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints and Surface Coatings

Test Method: CPSC-CH-E1003-09.1

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	12	---	---	---	---	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	26	---	---	---	---	<b>90</b>
<b>Conclusion</b>	PASS	---	---	---	---	

*Note:*

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)



**DETAILED RESULTS:**

**California Proposition 65, Total Lead in Substrate Materials**

Test Method: CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)  
 Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	1+3+16	2+4+8	5	6+7	9+10+14	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	ND	ND	ND	ND	<b>100</b>
<b>Conclusion</b>	PASS	PASS	PASS	PASS	PASS	

Specimen No.	11	13	15+18+20	17+19	---	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Lead (Pb)	ND	18	ND	ND	---	<b>100</b>
<b>Conclusion</b>	PASS	PASS	PASS	PASS	---	

*Note:*

mg/kg = Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

*Remark:*

The specification is quoted from client's requirement.



**DETAILED RESULTS:**

**FDA 21 CFR 177.1350, Ethylene-Vinyl Acetate Copolymers**

Test Method: FDA 21 CFR 177.1350

Specimen No.			1	RL	Limit
Test Item	Test Condition		Result		
	Temp.	Duration			
Distilled water extractive (mg/in <sup>2</sup> )	150°F	2 h	ND	<b>0.1</b>	<b>0.5</b>
n-Heptane extractive (mg/in <sup>2</sup> )	100°F	0.5 h	0.2	<b>0.1</b>	<b>0.5</b>
8% Ethanol extractive (mg/in <sup>2</sup> )	150°F	2 h	0.2	<b>0.1</b>	<b>0.5</b>
50% Ethanol extractive (mg/in <sup>2</sup> )	150°F	2 h	0.2	<b>0.1</b>	<b>0.5</b>
<b>Conclusion</b>			PASS		

*Note:*

Temp. = Temperature

°F = Degree Fahrenheit

mg/in<sup>2</sup> = Milligrams per square inch

LT = Less than

ND = Not detected. Result value is less than reporting limit (RL).

*Remark:*

The specification is quoted from 21 CFR 177.1350 (b) (1).



**SPECIMEN DESCRIPTION:**

Specimen No.	Specimen Description	Location
1	Grey soft plastic	Lining (grey style)
2	Black textile	Lining (grey style)
3	Grey soft plastic	Inside elastic (grey style)
4	Black textile	Inside elastic (grey style)
5	White foam	Lining (grey style)
6	Black printed white label	Big label (grey style)
7	Multi-color printed white label	Small label (grey style)
8	Black textile	Inside edge (grey style)
9	Black textile	Main body (black style)
10	Grey textile	Main body (grey style)
11	Silvery metal	Zipper puller (grey style)
12	Black coating	Zipper puller (grey style)
13	Silvery metal	Zipper slider (grey style)
14	Black textile	Zipper cloth (grey style)
15	Black plastic	Zipper teeth (grey style)
16	White plastic	Outer elastic (grey style)
17	Black textile	Outer elastic (grey style)
18	Black plastic	Button (grey style)
19	Black textile	Braces (grey style)
20	Black plastic	Tube (grey style)



QIMA (HANGZHOU) TESTING CO., LTD. ♦ 4-5/F A2 BLDG NO. 1213 HUOJU SOUTH ROAD PUYAN STREET BINJIANG DISTRICT HANGZHOU CHINA

♦ Email: Labtesting@qima.com ♦ Tel: (86) 571 8999 7158.

Test(s) marked with 'φ' was subcontracted to external laboratory.

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and method /regulation section(s) tested as described herein. If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule.

This test report may not be reproduced in whole or in part, without written approval of QIMA (Hangzhou) Testing Co., Ltd.

**SAMPLE PHOTO:**



**SAMPLE PHOTO:**



-End Report-

